:

4= o S e - R P R

FIGURE 2-1-OIL PUMP—4 AND 6 CYLINDER—EXPLODED VIEW

PART NAME

Bolt with L/W, Oil Pump COVET . . v v v s v sv s v v rannnssonecns D R

COVET & v v sn v wmme s
Gasket, Cover. . ....
Shaft and Rotors (Inner

and Oubar) . aapore . S iR S L L R

Body Assembly. . . ... o v it e e e e e e L e | i
Gear, Drive {4 Cylinder). . .. .. e T T e N e TR L e

Gasket (to Block). . . .

Pin(Drive Gear to Shalt] . . . . o0 i i u i v i i et et it st e s s s s s s e s tnna
Gear, Drive (8 Cylinder). 0. oL 0 oo oo s D A L AL R TR

Valve, Pressure Reliefl
Bpring, Relief Valve. .
Gasket, Relief Valve .
Plug, Relief Valve. . .




ENGINE LUBRICATION

USED
FIGURE PART | per caR
NUMBER GROUP, PART NAME and DESCRIPTION NUMBER | MODEL
5131514
2.200 - OIL PUMP
Tk 06 6 e R e i T T R R B o T T P B e T L 208847 1
PR ETEI Tk o o o e i e R P . 0 ot : 208846 1
T e B L e b o o T B IR e e a0 oA oG o54 | 2| 2
BoltAE BN Bl .y il % L AR A R s R e T35 | 1
Bolt, 5A18"-18x 3/4" Hor. Hd, .. .0 @ v e v v v o s aie s 0T e P 1 A e 183 1
Lockwasher, 5/16" Ext. Tooth . . .. ... DDA o 5700 TR O 0 o o 48| 3| 3
2-1-7 EaslatiitosBINeEYR S 3 o o S ha s s ia e ra e g TR B R 208848 1 1
2.205 - OIL PUMP BODY
2-1-5 Bodvi(incl B u=hinp )= s iEsre oo o e v B A SR e e 208849 1
2-1-5 BodRincI s Rino . O e o e S T 208850 1
N Ly ke e D i i R 208851 1 1
2.210 - OIL PUMP DRIVE SHAFT
2-1-4 R ER T SO, o o Db it o SR iR B i R RO N e T i T 209569 1
2-1-4 Shaft and Rotors . ....... < P e AR S (e S R B LRSS . 209568 1
2-1-6 [ o AT el i Bt S e el R P T At 8 208852 |1
2-1-9 (20 TS o PR et o o O et m P e s 1 e 1 T 208853 1
2-1-8 Pin..... OHEEUSS - ooed a0 000 w00 8000000 Ao boadrs oo 0 oo 208854 1 1
2.212 - OIL PUMP RELIEF VALVE
2-1-10 VEIRTTh 000 roc i 00 b oy T Ty e B R, et i I e 208858 1 1
2-1-11 Spring DB ODO0T 0O EEL Y D B EHA T o R R O O D O CF bR S e 208859 | 1| 1
& T oin 5.0 oo D o e P R R 0 - R PR e e e e A 208860 | 1| 1
3-1-13 IE[T o 5o 0.0 a5 0B e S DT 1 G eGP PO S T e 208861 1 1
2-1-12 Gasket S PIups e o o, e ., N0 G0 o TR T LT PR e 208862 | 1| 1
2.230 - OIL PUMP COVER
2-1-2 BT Tkt S e i S et BT CROO0A0E000 0O DY D e O B e e 208855 1 1
2-1-1 RN AY nGe pno0a et 0o AR IO EEE oo oI AL 208856 | 3 | 3
2-1-3 e | o B o PG Gon D D 0 0 11 1 i o 0 B B m o o R R L 208857 | 1| 1
2.235 - OIL PUMP FLOAT '
1-3-17 T [r-] A SRR e oo R = PR e R 5% M 208864 1
1-4-15 Kloataess, e At o D st Rl | T S S lreis IR o 208863 1
Cottam B T ot o o T Bn i e O 496 1 1
1-3-16 SuppOBESREks 2T bR L R B e e i s T e 208866 | 1
1-4-16 N TRl BT e e o o Pt I =, o s Ay i o e o B R o o 208865 1
B T o A e e S I it R 208867 | 1| 1
gBOlE, 5/16"-18 x 3/4" Hx. HA. .. .. .0 0L oL L. e s, g 183 | 2| 2
© Lockwasher, 5/16" Med. .............. VOO £ 1 e B o e B o 240 | 2| 2
2.300 - OIL FILTER
Filter-Package .............. | Replaceabla |........ccuc.... 212773 1
Filler Package . ............. Element Type| . T TR T R 212774 1
Elen ot siecie mat i =t s o T o r e S P 200136 | 1 1
-~ Bolt, Hollow (Fuel Pump to Block) . .. .. SN O oD LB e 213360 1 1
2.400 - OIL PAN
=it TR (T T T A B oo R n O 00 0 0 B G © o B B B DB oo 208869 | 1
R LSS PantincT MBTaml, i i et s % i IRSTRENTE o 4 208868 1




ENGINE LUBRICATION s

FIGURE PART FEI;SE;R
NUMBER GROUP, PART MAME and DESCRIPTION NUMBER | MODEL
| 513514
2.400 - DIL PAN (Cont’d)
BT o e s T s SR " S o A S I 208873 1
B e O e R o O T R P L Ta TR Y F 208872 1 I
Blug, Drain . e, o, 05 SRRNEGRIE E e SRS Lo o 1 208870 | 1| 1|
Gasket, Plug . ............. AR e PP |t TR e e 208871 1 1 i
Bolt, 5/16"-18 x 5/8" Hx, Hd. . ........ S R R S | 208 |14 | 18
Bolt, 5/16"=18,xM /8 Ha Hell e RN S50 o, aenstind” " L L 322 | 6| 4
Lockwasher b Al G e e T . L . T i - b eait 240 | 20 | 22
Gasket Sat, 0T P AN o ., o R ey N | W 212332 | 1
Consists of:
s« 1 - 208867 Gasket, 01l Float Support
' 1 - 208871 Gasket, 0il Pan Drain Plug
1 - 208873 Gasket, Qil Pan ‘
Gasket Sobs O] Pan: . 0l o . . o m e s 212333 1
Consists of: ,
1 - 208867 Gasket, 0il Float Support i
1 - 208871 Gasket, Oil Pan Drain Plug 1
1 - 208872 Gasket, Oil Pan i
1i
2.412 - OIL FILLER TUBE AND CRANKCASE VENTILATION EXTENSION
1-1-20 b 1| S I TPTMEY Lot hT e RN Ehocits i i s, (A Cor s T 208875 1
1-2-20 Tube ..o LT RS heARE . YRR s L e AR R 208874 1
Bracket . ... .... s P i P o o o o e o B 208879 1
Bolt, 571624 x 5/8" Hi, Hl, « "2 o afo o w ot o/ fnh . 000 SR Deles i | 274 1
. Lockwasher, 5/16" Med. .. ... .. .0v0... B B s o e R, o 240 1
Jamm But, 518 =B HR, . . . . s a e e s e e RN SRR T 641 1
Brackel, Support . .0y v i s sie e s o r s a e e a e u ek, T Rt RIS 208878 1
Bolt, 5/16"=18 13 1/ 4" Hx, Hi. .« vv vvovimimbelohe s m it S s e s 955 1
Lockwashar, 5718 BIed." . . e« vpeneie 5 oss oie  Ratip Rttt el 0 0 R, 240 1
2.415 - OIL DEPTH GAUGE (OR DIP STICK) L
1-3218 | ‘Gaugelend Cap. = JCHMIVG. B2 0 A TAUARYE LUAN, 2HAT 209572 | 1 [o o ]
1-4-17 |' ‘Gawgeand Cep. | ... L0 L el PRI . o o) Bl e 208876 P
Gasket, Cap iie. Lol R S AT L e T e e ARl Loty 1 e 208877 1 1
2,430 - OIL PRESSURE GAUGE - ENGINE UNIT : 5
Gaupe . o ... . e R o TR e e o 7 R S 209688 1 1
; Mut, Terminal, Mol 0= 3 2RHx e e o, L i s 202 | 1| 1
. Lockwasher, No, 10 Ext. Tooth ... ... ...... ... .., S F 254 | 1 |1
I1 !.
I'q:-t \ 1
- i
|
\
19 |




	kfpm580017.jpg
	kfpm580018.jpg
	kfpm580019.jpg

